
+--------------------------------------------- COMPOSICION QUIMICA       ---------------------------------------------+

COLADA   ESPECIFICACION             C      Mn     P      S      Si     Cu     Cr     Ni     Mo     Alt    V      Nb(Cb) Ti     Sn

258674   SAE J403 1008              0.062  0.289  0.013  0.015  0.011  0.020  0.019  0.021  0.005  0.069  0.002  0.001  0.001  0.001

258925   SAE J403 1008              0.064  0.173  0.010  0.009  0.006  0.024  0.018  0.027  0.004  0.049  0.002         0.001

5543067  SAE J403 1008              0.065  0.182  0.004  0.002  0.009  0.006  0.009  0.013  0.001         0.001         0.001

5543072  SAE J403 1008              0.054  0.184  0.006  0.003  0.013  0.035  0.013  0.023  0.003         0.001         0.001

COLADA      Als      N2       B

258674      0.068    0.0058   0.0010

258925      0.048    0.0056   0.0002

5543067     0.039    0.0028   0.0001

5543072     0.038    0.0042   0.0001

+--------------------------------------------- PRUEBAS AL PRODUCTO       ---------------------------------------------+

COLADA       NO.ROLLO        ESPESOR(Plg.)   DUREZA

258674       8012003A        0.0359          60(RB)

258674       8012003B        0.0359          60(RB)

258925       8040001A        0.0598          59(RB)

258925       8040001B        0.0598          59(RB)

5543067      8014027B        0.1046          57(RB)

5543072      8014028B        0.1046          60(RB)

+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+

COLADA       NO.ROLLO        ESPESOR(Plg.)   ANCHO(Plg.)  PEDIDO          PARTIDA         ENTREGA         PED.CLIENTE

258674       8012003A        0.0359          36.0000      0000179077      000080          1002207842      22247

258674       8012003B        0.0359          36.0000      0000179077      000080          1002207842      22247

258925       8040001A        0.0598          36.0000      0000179077      000050          1002207842      22247

258925       8040001B        0.0598          36.0000      0000179077      000050          1002207842      22247

5543067      8014027B        0.1046          48.0000      0000179077      000010          1002207842      22247

5543072      8014028B        0.1046          48.0000      0000179077      000010          1002207842      22247

COLADA       NO.ROLLO        NORMA

258674       8012003A        AH/5%

258674       8012003B        AH/5%

258925       8040001A        AH/5%

258925       8040001B        AH/5%

5543067      8014027B        AH/5%

5543072      8014028B        AH/5%
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